RAIDERS

EXPLODED VIEW

0

‘

IR

LRATN
ANV




24 www.raider.bg

SPARE PARTS LIST

1 cable

2 cable cover

3 screw ST3.9*14

4 cable press plate

5 connection rod

6 capacitance

7 cover sleeve

8 switch

9 screw ST3.5*16

10 left housing assembly
1" rotary knob

12 speed control board

13 stator

14 auxiliary handle assembly
15 handle cover assembly
16 bearing 607ZZ

17 carbon brush box

18 carbon brush box lining
19 carbon brush

20 left base

21 rotor

22 rubber rod

23 bearing 609zz

24 fan blade

25 bearing base

26 bearing 6002-RS

27 pressing plate

28 screw M5*14

29 screw M5*14

30 base

31 sanding paper

32 screw ST3.9*16

33 right base

34 "O"Seal ring

35 screw M5*75

36 dust bag holder

37 dust bag

38 right housing assembly
39 wash

40 screw ST3.5*12




